101483199

Bulletin
32'2012 B3 KonnuecTBo nmuctoB
Quantity of sheets 10
Jluct
Sheet IZI
Annotation:

In this bulletin there is an information about the exchange of the underwheel switch
according to the application of the three-spoke steering wheel and the list of the parts with the
information about the interchangeable components.

Contents of changes:

Group 38. Instruments

Subgroup 3805 Dashboard




101483199

Bromnerenp o5 BIELARUS
Bulletin
32—2012 53 Konuuectso nucroB
Quantity of sheets 10
Jlucr
Sheet
We have
Sheet 190
Group 38 Dashboard
Subgroup 3805. Dashboard
Fig.No|Pos. | Assembly unit or part No Q-ty Name
No Q <]
M < 2| ¢ E
colocl| 5 E=
NN N=Z| 93
Y Y| O
= —
2| 2
38.1, 826-3805010-16 - - 1
38.2 826-3805010-18 1 - - Dashboard
826-3805010-20 - 1 -
826-3805005-02 1 1 1 Installation of dashboard
3 M10-6H.6.019 TOCT 5915-70 2 2 2 Nut
4 10 OT OCT 37.001.115-75 2 2 2 Washer
5 M8-69x16.88.35.019 TOCT 7796-70 2 2 2 Bolt
6 C.8.01.019I'OCT 11371-78 2 2 2 Washer
7 8T OCT 37.001.115-75 2 2 2 Washer
8 80-3805030 2 2 2 Bracket
9 M6-6gx16.88.35.019 FOCT 7796-70 4 4 4 Bolt
10 | M6-6H.6.019 TOCT 5915-70 16 16 16 Nut
11 | C.6.01.019TOCT 11371-78 10 10 10 Washer
12 | 6T OCT 37.001.115-75 21 21 21 Washer
13 | 826-3805045 1 1 1 Wall
14 | 826-3805061 1 1 1 Cover
15 | B.M6-6gx16.58.019 TOCT 17473-80 4 4 4 Screw
006-010-25-1-4 .
16 | rocT 18829-73r0CT 9833-73 212 2 | Ring
17 | 826-3805065 2 2 2 Screw
18 | B.M5-6gx20.58.019 TOCT 17473-80 2 2 2 Screw
19 | C5.01.019TOCT 6958-78 2 2 2 Washer
20 | 5T OCT 37.001.115-75 4 4 4 Washer
21 | 826-3805021 1 1 1 Board
22 | 80-3805070 1 1 1 Board
23 | 826-3805025 1 1 1 Instruction plate
24 | 80-3805012-b 1 1 1 Seal
25 | B.M6-6gx25.58.019 TOCT 17473-80 2 2 2 Screw
26 | 80-3805043 2 2 2 Bracket
27 | B.M6-6gx12.58.019 TOCT 17473-80 13 13 13 Screw
29 | 80-3723049 1 1 1 Bushing
30 | 50-4607064 1 1 1 Bushing
31 | 3747.50 3 3 4 Cut-in relay 30A
32 826-3724530-b - 1 1 Cord
826-3724517 1 - - Cord
33 826-3724395-I 1 1 - Cord
826-3724395-b - - 1 Cord
34 826-3805013 1 1 - Instruction plate
826-3805013-01 - - 1 Instruction plate
35 | 3710.15 1 1 1 Starter switch with start blocking
36 | 3813.40 1 1 1 Control panel
37 | B.M5-6gx12.58.019 TOCT 17473-80 1 1 1 Screw
38 | M5-6H.6.019 TOCT 5915-70 3 3 3 Nut
39 | 826-3724260-A 1 1 1 Cord
40 3813.30 1 1 - Integrated indicator
3813.35 - - 1 Integrated indicator CAN
41 | 3803.20 1 1 1 Control lights block
42 | B.M4-6gx12.58.019 TOCT 17473-80 2 2 2 Screw
43 | M4-6H.6.019 TOCT 5927-70 2 2 2 Nut




101483199

Bromnerenp os BELARUS
Bulletin
32'2012 53 KomugectBo mctos
Quantity of sheets 10
Jlucr
Sheet
Sheet 191
Group 38. Dashboard
Subgroup 3805. Dashboard
Fig. |Pos. | Assembly unit or part No Q-ty Name
No [No @ 5]
do %2 ¢ E
ool Q| 5 E=g
NN NZS| O3
SRR NEL
SR
38.1, | 44 | 4 0OCT 37.001.115-75 2 2 2 Washer
38.2 | 45 | 3747.20 1 1 1 Alarm-relay
46 | 80-3723043 1 1 1 Joke
47 3801.40 1 1 - Frequency instrument board KI1-6
3801.20 - - 1 Instrument board KI-6 CAN
48 | 80-3801327 1 1 1 Blind plug
50 | 3710.10 1 1 1 Hazard light switch
51 | 3710.35 1 1 1 Windscreen washer switch
52 | 3709.20 1 1 1 Light switch
53 | 3710.30 1 1 1 Working lights switch
54 | 826-3710011 1 1 1 Jack for disconnect switches
56 | 80-3723038 1 1 1 Joke
57 |3741.10 1 1 1 Glow plug block
58 | 3747.25 1 1 1 Starter relay
59 | 3747.30 1 1 1 Instrument power relay
60 | 3747.10 1 1 1 Turn indicator flasher
61 | 70-3723042-02 1 1 1 Bushing
62 | 70-3723042-01 2 2 2 Bushing
63 | 80-3805050-61-03 1 1 1 Base
64 | 80-3805027-B 1 1 1 Instruction plate
65 | 3722.15 1 1 1 Fuse block
66 | B.M6-6gx40.58.019 TOCT 17473-80] 2 2 2 Screw
67 | 80-3805037-I" 1 1 1 Instruction plate
68 | 3722.35 1 1 1 Fuse block
69 | 80-3805026 1 1 1 Instruction plate
70 | 3722.10 1 1 1 Fuse block
71 | B.M5-6gx16.58.019 TOCT 17473-80] 2 2 2 Screw
80-3709023 or .
72 80-3709023-B 1 1 1 Casing
73 g;gg;ig or 1 1 1 Underwheel switch
74 | 3747.40 - 1 1 Cut-in relay 20A
75 | 3741.30 - 1 1 Alternator additional resistor
76 | 3710.55 1 1 1 Battery disconnect switch




101483199

BIonne_TeHL o5 BIELAFNS

Bulletin

32'2012 53 KomugectBo mctos
Quantity of sheets 10

JIuct
Sheet :
We must have
Sheet 190

Group 38 Instruments
Subgroup 3805. Dashboard

Q-ty
- T
5 [a
Fig. | Pos. Designation o 2| ¢ § Name
ool ol| 5 €
SR S| RE
A 95| § 0O
g 8
=~ s
=
38.1, 826-3805010-16 - - 1
38.2 826-3805010-18 1 - - Dashboard
826-3805010-20 1 -
826-3805005-02 Installation of dashboard
3 2 2 2 Nut M10-6H.6.019 TOCT 5915-70
4 2 2 2 Washer10 OT OCT 37.001.115-75
5 2 2 2 Bolt M8-6gx16.88.35.019 TOCT 7796-70
6 2 2 2 Washer C.8.01.019 'OCT 11371-78
7 2 2 2 Washer 8T OCT 37.001.115-75
8 80-3805030 2 2 2 Bracket
9 4 4 4 Bolt M6-6gx16.88.35.019 TOCT 7796-70
10 16 16 16 Nut M6-6H.6.019 TOCT 5915-70
11 10 10 10 Washer C.6.01.019 FTOCT 11371-78
12 21 21 21 Washer 6T OCT 37.001.115-75
13 | 826-3805045 1 1 1 Wall
14 | 826-3805061 1 1 1 Cover
15 4 4 4 Screw B.M6-6gx16.58.019 TOCT 17473-80
16 5 5 2 Ring 006-010-25-1-4
FOCT 18829-73/TOCT 9833-73
17 | 826-3805065 2 2 2 Screw
18 2 2 2 Screw B.M5-69x20.58.019 TOCT 17473-80
19 2 2 2 Washer C 5.01.019 TOCT 6958-78
20 4 4 4 Washer 5T OCT 37.001.115-75
21 | 826-3805021 1 1 1 Board
22 | 80-3805070 1 1 1 Board
23 | 826-3805025 1 1 1 Instruction plate
24 | 80-3805012-b 1 1 1 Seal
25 2 2 2 Screw B.M6-69x25.58.019 TOCT 17473-80
26 | 80-3805043 2 2 2 Bracket
27 13 13 13 Screw B.M6-6gx12.58.019 TOCT 17473-80
29 | 80-3723049 1 1 1 Bushing
30 | 50-4607064 1 1 1 Bushing
31 | 752.3777.000-10 3 3 4 Cut-in relay 30A
32 826-3724530-b - 1 1 Cord
826-3724517 1 - - Cord
33 826-3724395-I 1 1 - Cord
826.4-3724395-b - - 1 Cord
34 826-3805013 1 1 - Instruction plate
826-3805013-01 - - 1 Instruction plate
35 | 14.0313.0000 1 1 1 Starter switch with start blocking
36 | KO8105-I1 1 1 1 Control panel
37 1 1 1 Screw B.M5-6gx12.58.019 TOCT 17473-80
38 3 3 3 Nut M5-6H.6.019 TOCT 5915-70
39 | 826-3724260-A 1 1 - Cord
40 K[ 8105 1 1 - Integrated indicator
KO 8105-1 - - 1 Integrated indicator CAN
41 | BN 8112-1 1 1 1 Control lights block




101483199

Bulletin
32'2012 53 KonnuecTBo nmuctoB
Quantity of sheets 10
Jluct
Sheet
Sheet 191
Group 38. Instruments
Subgroup 3805. Dashboard
Qty
o @
Fig. | Pos. Designation P g < S Name
SR K| S E
NN N E
- A5 50
= 8
=~ =
=
38.1, | 42 2 2 2 Screw B.M4-6gx12.58.019 TOCT 17473-80
38.2 43 2 2 2 Nut M4-6H.6.019 TOCT 5927-70
44 2 2 2 Washer 4 OCT 37.001.115-75
45 | 733.3747 1 1 1 Alarm-relay
46 | 80-3723043 1 1 1 Joke
KO 8116.3801-2 or .
47 KM-02.3801-1 1 1 - Frequency instrument board KI1-6
KO 8110-2 - - 1 Instrument board KIM-6 CAN
48 | 80-3801327 1 1 1 Blind plug
245.3710 or . .
50 249 3710-05 1 1 1 Hazard light switch
M150M-14.10 or . .
51 NK150-14.10 1 1 1 Windscreen washer switch
M147M-04.29 or . .
52 NK147-04.29 1 1 1 Light switch
M150M-25.52 or L .
53 NK150-25.52 1 1 1 Working lights switch
54 | 826-3710011 1 1 1 Jack for disconnect switches
56 | 80-3723038 1 1 1 Joke
MYCH-01 or
57 MKM-3  or PCH-1 1 1 1 Glow plug block
58 | 738.3747-30 1 1 1 Starter relay
59 | 738.3747-40 1 1 1 Instrument power relay
60 gﬁﬂll or 1 1 1 Turn indicator flasher
61 | 70-3723042-02 1 1 1 Bushing
62 | 70-3723042-01 2 2 2 Bushing
63 | 80-3805050-61-03 1 1 1 Base
64 | 80-3805027-B 1 1 1 Instruction plate
65 | Bl1-2-01 1 1 1 Fuse block
66 2 2 2 Screw B.M6-6gx40.58.019 TOCT 17473-80
67 | 80-3805037-I 1 1 1 Instruction plate
br-6 or
68 54.3722 2 01 1 1 1 Fuse block
69 | 80-3805026 1 1 1 Instruction plate
70 | BIM-1-01 1 1 1 Fuse block
71 2 2 2 Screw B.M5-69gx16.58.019 TOCT 17473-80
72 | 80-3709023 1 1 1 Casing
73 | 3912.3769-03 1 1 1 Turn and light indicator switch
74 752.3777.000-20 - 1 1 Cut-in relay 20A
75 ngf or - 1 1 Alternator additional resistor (CAN)
M150M-14.48 or . .
76 NK150-14.48 1 1 1 Battery disconnect switch




	101483199
	БЮЛЛЕТЕНЬ
	Имеется
	Лист 190
	101483199
	We have
	Sheet 190

